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PP1130ESC (2004) : Chassis / Engine / Pulleys

Ref # Part Number Qty Description

1 181044 Spring, Traction Idler
2 180522 Pulley, Idler (2-1/4)
3 Engine, Tecumseh, Model Number OH318SA
4 74780520 Screw, Hex Head 5/16-18 x 1-1/4
5 150078 Screw, Hex Washer Head 5/16-18 x 3/4
6 59289 Washer, Flat
7 73930500 Nut, Jam, Lock 5/16-18
8 175330 Pin, Idler Pivot
9 179092 V-Belt, Traction Drive
10 10040500 Washer, Lock 5/16
11 17490508 Screw, Hex Washer Head 5/16-18 x 1/2
12 179259 Impeller Idler Arm Assembly
13 85179 Retainer, Hairpin
14 178828 Spring, Brake
15 183533 V-Belt, Impeller Drive
16 192306 Screw, Hex Head 3/8-16 x 1-1/4
17 179354X008 Arm, Idler
18 74780524 Screw, Hex Head 5/16-18 x 1-1/2
19 175331 Bushing, Idler Pivot
20 180523 Pulley, Idler (2-3/4)
21 74610516 Screw, Hex Head 5/16-24 x 1
22 179371 Spacer, Engine Pulley
23 180478 Pulley, Engine, Traction Drive
24 179157 Pulley, Engine, Impeller Drive
25 62735 Washer, Flat 3/8
26 850263 Washer, Lock, Helical
27 851084 Screw, Hex Head 3/8-24 x 1-3/8
28 155452 Guide, Belt
29 192193 Cover, Belt
30 178830 Cover, Toolbox
31 17490408 Screw, Hex Head 1/4-20 x 1/2
32 179256 Bolt, Shoulder 5/16-18
33 187853 Bellcrank Shifter
34 180401 Screw, Hex Head 1/4-28 x 3/4
35 179240 Arm, Auger Control
36 73800500 Nut, Lock 5/16-18
37 178833X479 Bellcrank Assembly
38 187101 Link, Speed Control
39 192110 Trunnion, Clutch
40 178890 Nut, Cage 3/8-16
41 700279 Hairpin, Cotter 3/32 x 1/2
42 179065 Pin, Bellcrank
43 179063X479 Bracket, Bellcrank
44 74780624 Screw, Hex Head 3/8-16 x 1-1/2
45 175324X479 Pivot Bracket, Impeller Idler Arm
46 178624X479 Pan, Frame Bottom
47 71020512 Screw, Hex Head 5/16-18 x 3/4
48 181156 Nut, Speed 5/16-18
49 183852X428 Frame Assembly
50 187715X428 Plate, Frame End
51 192463X008 Shaft, Auger Control
52 57079 Washer, Hardened
53 192275 Roller
54 192147 Ring, Crescent
55 12000002 E-Ring

183854 Power Cord
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